PL4210

NO. |DESCRIPTION NO. |DESCRIPTION

A-1 | Brake Lever C-7 | Mulching Plug

A-2 | Limiting Stopper C-8 | Oring

A-3 | Foam Pipe C-9 | Screw ST4.8X13
A-4 | Upper Handle D-1 | Rear wheel shaft
A-5 | Bolt M8X41 D-2 | Screw ST5.0X16
A-6 | Flat Washer ®8x®d16x1.5 D-3 | Height adjustment handle
A-7 | Knob D-4 | Rear wheel

A-8 | Rope Guide D-5 | Split Pin

A-9 | Nut M6 D-6 | Rear wheel cover
A-10 | Lower handle D-7 | Height adjustment connecting Rod
A-11| Knob D-8 | Nut M6

A-12| Nut M6 D-9 | Front wheel shaft
A-13| Cable Fixing Clamp D-10| Nut M6

A-14 | Brake Cable D-11| Bolt M6X12

A-15| Bolt D-12| Front Wheel

A-16 | Cable clamp D-13 | Front Wheel Cover
A-17 | Lower handle D-14 | Shaft sleeve

B-1 | Engine D-15| Flat Washer ¢6X¢18X1.5
B-2 | Bolt M8X25 D-16 | Spring Washer ¢13
B-3 | Flat Key 4.775x5x30 E-1 | Handle

B-4 | Blade Adapter E-2 | upper cover

B-5 | Blade E-3 | Metal Bracket

B-6 | Blade Washer E-4 | Indicated Board
B-7 | Blade Bolt 3/8-24UNFX35 E-5 | Screw ST5.0X16
C-1 | Washing Linker E-6 | Fabric bag

C-2 | Cable Sleeve E-7 | Rear cover

C-3 | Screw ST5.0X16 E-8 [ plug

C-4 | Deck E-9 | Spring

C-5 | Back board E-10 | Rear Cover Shaft
C-6 | Front face

PL4210-EX-RUS220803




ENGINE FOR PL4210

NO. | DESCRIPTION NO. | DESCRIPTION NO. | DESCRIPTION
1 Nut M6 38 Gasket of Cylinder Head Cover | 75 Fuel Tank
2 Engine cover 39 Cylinder Head Outer Cover 76 Right Bracket of Fuel Tank
3 Recoil Start Assy 40 Bolt M6X12 77 Filtering Net Duct of Fuel
4 Blower Housing 41 Combined Nut 78 Qil Pipe Circlip |
5 Nut M12X1.25 42 Adjust Nut of Valve 79 Qil Pipe
6 Start-up Hub 43 Rocker of Valve 80 Oil Pipe Fixing Clip
7 Circlip of Gear shaft 44 Spring Coil of outlet Valve 81 Qil Pipe Circlip Il
8 Fan 45 Spring of Valve 82 Left Bracket of Fuel Tank
9 Bolt | 46 Rocker Support Bolt of Valve 83 Speed Regulator Rocker Spindle
10| Boltll 47 Handspike Assy 84 Washer #6.1X ®15X0.5
11| Boltlll 48 Guide Board of Handspike 85 Oil Seal
12| Spring washer ®6 49 Paper Gasket of Inlet Pipe 86 Springness Split Pin
13| Flywheel 50 Air Inlet Pipe 87 Plate
14| Bolt M6X10 51 Paper Gasket of Carburetor 88 Handspike of Valve
15 | Respirator Cover Plate 52 Primer 89 Spring
16 | Gasket of Respirator Cover 53 Carburetor Assy 90 Speed Regulator Spring
17 | Screw M3x6 54 Paper Gasket of Air Filter 91 Speed Regulator Rocker
18 | Gear Shaft Hold-down Plate 55 Oil Seal 92 Bolt M6X23
19| Valve Element 56 Ball Bearing 6203/P5 93 Nut M6
20 | Plate 57 Crankshaft 94 Air Filter Pedestal
21| Crankcase Assy 58 Connecting Rod 95 Exhuast Pipe
22 | Brake Assy 59 Circlip of Piston Pin 96 Foam Filter Element
23 | Bolt M6X25 60 Piston 97 Filter Element
24 | Ignition 61 Piston Pin 98 Air Filter Upper Cover
25| Gasket of Cylinder Head 62 Bushing Ring 99 Gasket of Crankcase
26 | Locating Pin ®10x16 63 Scraper Ring 100 | Locating Pin of Crankcase ®8x14
27 | Spark Plug F7TRTC 64 Piston Ring Il 101 Draining Oil Bolt M10X1.25X12
28 | Inlet valve 65 Piston Ring | 102 Draining Oil Bolt Gasket ®10X ®16X1.5
29 | Outlet valve 66 Lubricating Gauge 103 Crankcase Cover
30 | Cylinder Head Assy 67 "0" Ring $20* 2.3 104 | Oil Seal
31| Bolt M6X78 68 Lubricating Pipe 105 Bolt M6X40
32 | Gasket of Muffler 69 "O"Ring ©®21* 2.3 106 | Bolt M6X32
33| Muffler Assy 70 Fuel Tank Cap 107 | Tappet
34 | Muffler Cover Assy 71 Seal Gasket of Fuel Tank Cap 108 | Camshaft
35| Nut M6 72 Connecting Rope 109 Sliding Sleeve
36 | Bolt M8X45 73 Bolt M6X22 110 Gear Shaft Assy
37| Bolt M8X40 74 Gasket

PL4210-EX-RUS220803



